



CMA Testing and Certification Laboratories

廠商會檢定中心

TEST REPORT

Report No. : AG010171-002 Date : 2006 May 22

Application No.: LG210866

Applicant : Cheung Kee Canvas Ltd.
G/F., 352 Reclamation Street,
Yau-Ma Tei, Kowloon,
Hong Kong.

Sample Description : One (1) submitted sample of fabric in white colour stated to be 'PE Tarpaulin
Colour # White' with Article No.: CK 2020. ***

Date Received : 2006 May 13.

Test Period : 2006 May 13 – 2006 May 20.

Test Requested : Test in compliance with BS 5867-2: 1980 Type B Incorporating Amendment
No.1 : Flammability Requirements of Fabrics for curtains and draps.


Test Method : As stated in above specification : the test was determined in accordance with
BS 5438: 1976 Test Method 2.

Test Result : Refer to the results on page 2.

Conclusion : The submitted was found to comply with the requirements of BS 5867-2: 1980
Type B Incorporating Amendment No.1.

For and on behalf of
CMA Industrial Development Foundation Limited

Authorized Signature :


Keung Suet-Kwan, Sharon
Specialist – Material & Packaging

Page 1 of 2

This document shall not be reproduced except in full or with written approval by the laboratory.

CMA Industrial Development Foundation Limited

Room 1302, Yan Hing Centre, 9-13 Wong Chuk Yeung St., Fo Tan, Shatin, N.T., Hong Kong.

Tel: (852) 2698 8198 Fax: (852) 2695 4177 E-mail: info@cmatcl.com Web Site: http://www.cmatcl.com



TEST REPORT

Report No. : AG010171-002

Date : 2006 May 22

Application No.: LG210866

Test Result : The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Flame application time : 15 seconds

Durability before tested: Washing in domestic wash procedure 50 stated in BS 5651: 1978, 12 cycles (IEC Detergent used : BS 5651: 1989).

Item	Observation					
	Length direction			Width direction		
	1	2	3	1	2	3
Direction of test	↑	↓	↑	→	←	→
Any hole formed	Yes	Yes	Yes	Yes	Yes	Yes
Any hole reached the upper edge	No	No	No	No	No	No
Any hole reached either vertical edge	No	No	No	No	No	No
Any lowest boundary of flame reached the upper edge	No	No	No	No	No	No
Any lowest boundary of flame reached either vertical edge	No	No	No	No	No	No
Any separation of any flaming debris	No	No	No	No	No	No

Performance requirement: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge or either vertical edge of specimen
No separation of any flaming debris

***** End of Report *****